
Parameter River Upstream 

Average values 

Flow 

data 

used 

Effluent 

Discharge 

concentration  

Resulting River 

concentration 

(assimilative 

capacity) 

EQS 

Standard for 

Good status 

inland water 

Breach

Of 

EQS 

BOD – see 

Note 

1.482  95%ile 25 mg/l 2.28 mg/l ≤2.6mg/l No

COD 21 mg/l 95%ile 125 mg/l 24.529 mg/l N/a  

Ammonia 0.039 mg/l 95%ile 3 mg/l 0.0139 mg/l ≤0.14 mg/l No

Orthophosphate 0.022 median 4.5 mg/l 0.034 mg/l ≤0.035 mg/l No

Lead <20 ug/l DWF 16.5 ug/l Increase of  

0.38 ug/l 

7.2 ug/l No*

Flouride 100 ug/l DWF 250 ug/l 110 ug/l 500 ug/l No

pH 7.74 pH units n/a 9.0 7.66 4.5<pH>9.0 No

       

       

 

Notes 

1. The average BOD figure used excludes one reading taken when the river was in 
[...]
Local Authority Planning File Reference No: 

  
      

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:16:31:47



 WWD Application Form V5/08 

Page 19 of 48 

 
Attachment B.6 should contain the most recent planning permission, 
including a copy of all conditions, and where an EIS was required, copies of any 
such EIS and any certification associated with the EIS, should also be enclosed.  
Where planning permission is not required for the development, provide 
reasons, relevant correspondence, etc. 
 
The Part 10 Planning process was introduced by the 1994 Planning & 
Development Regulations. The Bandon WWTP was constructed / upgraded in 
the early 1990s and commissioned in 1993 and did not require planning 
permission. 
 

 

Yes No Attachment included 
 

 √ 

B.7  Other Authorities  

 
B.7 (i) Shannon Free Airport Development Company (SFADCo.) area 

 
The applicant should tick the appropriate box below to identify whether the 
discharge or discharges are located within the Shannon Free Airport 
Development Company (SFADCo.) area. 
 
Attachment B.7(i) should contain details of any or all discharges located 
within the SFADCo. area. 
 
 
 

Yes No Within the SFADCo Area 
 

 √ 

 
B.7 (ii) Health Services Executive Region 

 
The applicant should indicate the Health Services Executive Region where the 
discharge or discharges are or will be located. 
 
Name: Health Service Executive South 

Address: Aras Sláinte 

 Wilton Road 

 Cork 

Tel: 021 4545011 

Fax: 021 4545748 

e-mail:       
 
B.7 (iii) Other Relevant Water Services Authorities  

 
Regulation 13 of the Waste Water Discharge (Authorisation) Regulations, 2007 
requires all applicants, not being the water services authority in whose functional 
area the relevant waste water discharge or discharges, to which the relevant 
application relates, takes place or is to take place, to notify the relevant water 
services authority of the said application. 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:16:31:47



 WWD Application Form V5/08 

Page 20 of 48 

Name: Not Applicable 

Address:       

       

       

Tel:       

Fax:       

e-mail:       

 

Yes No Relevant Authority Notified 
 

 √ 

 
Attachment B.7(iii) should contain a copy of the notice issued to the relevant 
local authority. 
 

Yes No Attachment included 
 

 √ 

B.8  Notices and Advertisements  

 
Regulations 10 and 11 of the Waste Water Discharge (Authorisation) Regulations, 
2007 require all applicants to advertise the application in a newspaper and by way 
of a site notice.  See Guidance Note. 
 
Attachment B.8 should contain a copy of the site notice and an appropriately 
scaled drawing (≤A3) showing its location.  The original application must 
include the original page of the newspaper in which the advertisement 
was placed.  The relevant page of the newspaper containing the advertisement 
should be included with the original and two copies of the application.  
 

Yes No Attachment included 
(with original application) 

√  

B.9 (i) Population Equivalent of Agglomeration 

TABLE B.9.1 POPULATION EQUIVALENT OF AGGLOMERATION 

The population equivalent (p.e.) of the agglomeration to be, or being, served by 
the waste water works should be provided and the period in which the population 
equivalent data was compiled should be indicated. 
 
The Population Equivalent (PE) for Bandon was calculated based on one 
recorded concentration (17/7/08) of BOD at the inlet of 261mg/l. On the day of 
measurement the effluent flow from the WWTP was not recorded, however, 
based on the effluent flow records for the 16/7/08 and the 18/7/08, the 
average flow over the 2-day period (17/8/08 and 18/8/08) was calculated as 
1880m3/day. These figures were used to calculate the BOD loading to the plant 
per day. Based on a typical load of 0.06kg BOD/person/day the PE of 8178 was 
calculated. 
 
 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:16:31:48



 WWD Application Form V5/08 

Page 21 of 48 

 

Population Equivalent  8178 
Data Compiled (Year)  2008 
Method Measured BOD 

concentration at the 
WWTP 

 

B.9 (ii) Pending Development 

Where planning permission has been granted for development(s), but 
development has not been commenced or completed to date, within the boundary 
of the agglomeration and this development is being, or is to be, served by the 
waste water works provide the following information; 

• information on the calculated population equivalent (p.e.) to be contributed 
to the waste water works as a result of those planning permissions 
granted,  

• the percentage of the projected p.e. to be contributed by the non-domestic 
activities,  and   

• the ability of the waste water works to accommodate this extra hydraulic 
and organic loading without posing an environmental risk to the receiving 
water habitat. 

  

Attachment B.9(ii) Map 13 illustrates the agglomeration of Bandon and the 
approved planning permissions to date. 706 dwellings have approved planning 
permission in the agglomeration. Based on an average of 2.5 persons per 
dwelling, the calculated PE which will contribute to the works in the future is 
1765.  

The approved planning permissions are for domestic dwellings only. 

Bandon WWTP was designed to treat a PE of 20,000 and is currently treating a 
PE of 8178. The Bandon WWTP has the capacity to accommodate the expected 
increase in load (PE of 9943) as a result of the planned developments. 

 

B.9 (iii) FEES 

State the relevant Class of waste water discharge as per Column 1 of the 
Second Schedule, and the appropriate fee as per Columns 2 or 3 of the Third 
Schedule of the Waste Water Discharges (Authorisation) Regulations 2007, S.I. 
No. 684 of 2007.  
 

Class of waste water discharge Fee (in €) 
Discharges from agglomeration 
with a population equivalent of 
2,001 to 10,000 

€ 25,000 

 

Yes No Appropriate Fee Included 
(with original application) 

√  

B.10 Capital Investment Programme 

State whether a programme of works has been prioritised for the development 
of infrastructure to appropriately collect, convey, treat and discharge waste 
water from the relevant agglomeration.  If a programme of works has been 
prioritised provide details on funding, (local or national), allocated to the capital 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:16:31:48



 WWD Application Form V5/08 

Page 22 of 48 

project. Provide details on the extent and type of work to be undertaken and 
the likely timeframes for this work to be completed. 
 
A programme of works has been prioritised for the development of 
infrastructure to collect and convey waste water from Bandon to the existing 
waste water treatment plant. 
The scheme involves 3 main contracts: 
 

1. Advance Works Contract 1 – foul & storm pump station at Watergate 
Street/river crossing/associated pipework – substantially complete – 
total cost of civil & M&E €1.3M (incl. VAT) 

2. Advance Works Contract 2 – foul and storm sewers to serve northern 
environs – cost approx. €800K(incl. VAT) but being funded directly by 
Cork Co Co and developers (not WSIP)  

3. Main Contract – upgrading of the existing combined sewer network, 
extension of existing storm network. Contract documents awaiting 
approval from DEHLG – current estimate €7.55M (incl. VAT) 

 
The 2007 – 2009 Water Services Investment Programme published by the 
Department has set aside €14.29M for the Bandon SS Stage 2 works which 
includes Advance Contract 1 and the Main Contract. This higher figure comes 
from the earlier Planning Stage Budget submitted for approval while current 
lower estimates are based on more competitive recent tenders. 

 
 

 
Attachment B.10 should contain the most recent development programme, 
including a copy of any approved funding for the project and a timeframe for 
the completion of the necessary works to take place.  
 

Attachment included Yes No 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:16:31:48



 WWD Application Form V5/08 

Page 23 of 48 

  √ 

B.11 Significant Correspondence 

 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 
13 of Protection of the Environment Act, 2003. 

 
Attachment B.11 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 

Yes No Attachment included 
 

 √ 

 

B.12 Foreshore Act Licences. 

 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 
Attachment B.12 should contain the most recent licence issued under the 
Forsehore Act 1933, including a copy of all conditions attached to the licence 
and any monitoring returns for the previous 12-month period, if applicable. 
  

Yes No Attachment included 
 

 √ 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:16:31:48



 WWD Application Form V5/08 

Page 24 of 48 

SECTION C: INFRASTRUCTURE & OPERATION 

Advice on completing this section is provided in the accompanying Guidance 

Note.   

C.1 Operational Information Requirements 

Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps, (site plans and location maps, process flow diagrams), and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the 
aquatic environment. Maps and drawings must be no larger than A3 size. 
 
The original WWTP in Bandon was constructed in the early 1960s and consisted 
of preliminary and primary/secondary treatment. Due to overloading and a 
deterioration in the treated effluent standard, the WWTP was upgraded and 
extended and was commissioned in 1993.  
 
Preliminary treatment is provided for 480 l/s at the Glaslinn Road pump station 
which includes coarse screening and fine screening to 5mm in a ‘Screezer’ unit 
which also incorporates screening dewatering and compaction. Grit removal is 
provided for flows up to 200l/s. Screenings and grit are treated on site prior to 
disposal to landfill. Flows of 156 l/s are pumped to the WWTP for treatment and 
excess flows are discharged to the River Bandon. 
 
The WWTP in Bandon was designed to treat a PE of 20,000 and is currently 
treating a PE of 8178. All flows to the WWTP receive primary treatment which 
comprises primary settlement in two horizontal flow settlement tanks operating 
in parallel. Settled sewage gravitates to a flow splitter chamber upstream of the 
secondary treatment system. Flows up to 3 DWF (75 l/s) pass forward to the 
secondary treatment system with excess flows overflowing to the River Bandon. 
 
The WWTP was constructed in two stages and operates as two parallel systems 
– a biological treatment plant with primary settlement and a percolating filter 
system was constructed in the 1960s and an extended aeration activated sludge 
plant with sludge thickening, partial stabilisation and dewatering facilities was 
constructed in 1993. A phosphate reduction system was installed in 1993 
however is not operational as the system depressed the pH of the waste water 
which affected biological activity. 
 
Indigenous sludge is partially stabilised and then thickened from 1% to 4% dry 
solids in a picket fence thickening tank. Thickened sludge is then dewatered in a 
double belt press. Prior to dewatering, the sludge is pre-conditioned by 
polyelectrolyte to improve its dewatering ability. The press produces a 
dewatered cake at 22% dry solids. This is stored in a skip and disposed of to a 
licenced facility for further treatment. 
 
Supernatant liquors from the gravity sludge thickener and filtrate from the 
dewatering press are pumped to the oxidation ditch, where they combine with 
incoming waste water and receive full biological treatment with the main 
process stream. There is also a facility to enable these flows to be pumped to 
the primary settlement tanks. 
 
Attachment B.2 contains location/site layout details and Attachment C.2 contains a 
process flow diagram of the waste water treatment works. 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 26-07-2013:16:31:48



 WWD Application Form V5/08 

Page 25 of 48 

 
C.1.1 Storm Water Overflows 
 
For each storm water overflow within the waste water works the following 
information shall be submitted: 
 

• An assessment to determine compliance with the criteria for storm 
water overflows, as set out in the DoEHLG ‘Procedures and Criteria 
in Relation to Storm Water Overflows’, 1995 and any other guidance 
as may be specified by the Agency, and  

• Identify whether any of the storm water overflows are to be 
decommissioned, and identify a date by which these overflows will 
cease, if applicable. 

 
There is no information available regarding the operation of the combined sewer 
overflows in terms of continuation flows or spill frequency. There are no screens on 
the overflows and it is likely that some (if not all) of the overflows do not comply 
with the Urban Waste Water Treatment Directive and DoEHLG policy. 
 

C.1.2 Pumping Stations 
 
For each pump station operating within the waste water works, provide 
details of the following: 
 

• Number of duty and standby pumps at each pump station;  
• The measures taken in the event of power failure;  
• Details of storage capacity at each pump station;  
• Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter 
the receiving waters. 

 
 

Pumping Stations 
Permanent 

Standby 
Generator 

Plug-in 
Mobile 

Generator 

Storage 
Capacity [m3] 

Duty 
Pump 

Standby 
Pump 

Assist 
Pump 

Screen 
Emergency 
Overflow 

Glasslin PS X  X 155.97* 2 1   yes � 

Watergate PS X � 313.18 4**   3*** yes � 

Bridge Lane PS X  X no information available � 

O'Mahonys Avenue PS X  X On Line PS – Pumps foul onwards through the foul network X 

*including storage capacity of pre-treatment works      

** 2 storm & 2 foul pumps      

***2 storm & 2 foul pumps      

 
Attachment C.1 should contain supporting documentation with regard to the 
plant and process capacity, systems, storm water overflows, emergency overflows, 
etc., including flow diagrams of each with any relevant additional information. 
These drawings / maps should also be provided as geo-referenced digital 
drawing files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon 
agreement) in Irish National Grid Projection.   This data should be provided to 
the Agency on a separate CD-Rom containing sections B.1, B.2, B.3, B.4, B.5, 
D.2, E.3 and F.2.  
 

 

Yes No Attachment included 
( with original application) 

√  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot